Year: 2021

EXPLODED PARTS LIST

Page(s): 1/6

VST 50

S

45 _\‘_A_ d

",




EXPLODED PARTS LIST

Year: 2021

Page(s): 2/6

VST 50

=2
o

Code

Name

Qty

No

Code

Name

Qty

064505

spring

49

051902

self-tapping screw ST4.2*16

D pin 6x40

50

belt lever

wheel hub

51

070440

belt 10X660

022384

trye 13x4.10-6

bolt M8X20

051890

B pin 1.5x25

bolt M8x1

adjusting nut

O[N] |WIN]|F-

051870

upper handle,right

=
o

connnecting rod

(IR
[EEN

bolt M8X40

[ER
N

washer 8x22x2

=
w

051881

hex lock nut M8

[EEY
o

upper handle,left

=
(2]

064498

walking cable

[ER
(o))

elastic washer

=
~

hex lock nut M6

[ER
©o

050121

handle bar

=
Y]

handle bolt

N
o

control lever,right

N
[

050071

handle waher

N
N

064488

auger wire

N
w

064469

control lever,left

N
S

056104

bolt M8X45

N
Ul

panel

N
(o)}

pre-tension spring

N
~

hex bolt M8X35

N
(02]

wire pin

N
(o)

050104

control lever

w
o

plastic clip 8

w
=

064499

belt cover

w
N

051865

chute handle

w
w

plastic nut

w
s

pin

w
Ul

051866

chute cap sealed cover

w
(o)}

051847

chute cap assembly

w
~

bolt M6X16

w
(0]

051848

chute assembly

w
(o]

safty fence

N
o

051873

cap 6

IS
[N

plastic washer

I
N

fence washer

IS
w

051867

connecting disc

IS
IS

050087

chute fixed seating 1

IS
x

051868

leaf spring

N
(o))

056183

shovel

IS
~

050174

chute fixed seating

I
(%)

bolt M6X20

WlkRr|krlr|Rr|R|R|R]|R|RRrIN]|RRrRINRRIN R RPN ]RRIN]IR NN OIS R R lolo|lo R lRrRIRIN|a MMM -




EXPLODED PARTS LIST

Year: 2021

Page(s): 3/6

VST 50




EXPLODED PARTS LIST Year:

2021

Page(s): 4/6

VST 50

=2
o

Code

Name

Qty

No

Code

Name

Qty

hex bolt M10x25

[ERN

49

support plate

big washer 10

=

50

bolt M6x25

051872

belt pulley

=

51

single thrust bearing 51104

038225

flat key Abx6x14

[

52

ball bearing 6004

51881

jam nut M8

=
~N

53

050060

seal ring FB20x35x7

064470

bearing seat

54

bushing

small tension pulley

55

scrapper

washer for tension pulley

56

bolt M8x20

O[N] |WIN]|F-

051882

bearing 6004

57

hexagon locking-nuts with flange M8

=
o

big tension plate

58

050175

fixing seat for chute

(S N N S N I N R S

(IR
[EEN

051898

bolt M8x30

[ER
N

056167

shovel seat

=
w

051902

screw ST4.2x9.5-F

[EEY
o

064497

housing assembly

=
(2]

hex screw M8x16

A Y S Y Y O Y =Y =

[ER
(o))

bolt M8x16

11+4

=
~

041837

skid shoe plastic

N

[ER
©o

big washer 8

=
Y]

041886

skid shoe steel (optional)

N
o

050125

fan

N
[

Inner Hexagonal Bolt M6X35

N
N

051881

jam nut M6

N
w

064485

worm shaft

N
S

cushion

N
Ul

038225

flat key 5x5x35

N
(o)}

064489

worm head

N
~

ball bearing 6001

N
(02]

038217

worm case left

N
(o)

bolt combination M6x20

w
o

038218

paper washer

w
=

050089

bearing inner seat

w
N

ball bearing 6203

w
w

050124

bearing seat

w
s

038220

left auger

w
Ul

038221

output shaft

w
(o)}

050136

safety bolt

w
~

038223

B pin

w
(0]

038224

drive shaft sleeve

w
(o]

038225

round head flat key 6x18

N
o

038226

seal ring FB19x30

IS
[N

washer

I
N

screw M6x16

IS
w

038227

right auger

IS
IS

056107

wave washer 13

IS
x

038228

worm

N
(o))

oil cup

IS
~

050074

output shaft sleeve @19

I
(%)

worm case right

RIN[RRr]|R|R|INMININRIRININRIRININMIN RO R RIRRIRIRwIN] RN




EXPLODED PARTS LIST

Year: 2021

Page(s): 5/6

VST 50




EXPLODED PARTS LIST

Year: 2021

Page(s): 6/6

VST 50

No | Code Name Qty [ No | Code Name Qty
1 | 064484 |transmission case 1 49 small tension pulley 1
2 | 064472 [shifting fork 1 50 small tension plate 1
3 small shaft sleeve 2 51 | 051898 |hex bolt M8x30 1
4 | 51890 |B pin B#1.5x25 3 | 52 | 064505 |small tension spring 1
5 pin shaft B 8x35 1 53 hex bolt M8x35 4
6 | 064506 |driving shaft 1 54 hex nut M8 4
7 | 064507 (driving gear 1 55 engine 1
8 | 064508 [shaft sleeve 2
9 shaft washer 2
10 [ 051883 |circlip A 20 2
11 [ 051881 |hex screw M8 3
12 | 051873 |plastic clip 8 2
13 steel cover 1
14 bearing 6200N 2
15 | 038241 (gear 1
16 | 051874 |bolt M6x16 3
17 | 064509 |rubber pulley 1
18 | 064486 |ring seat 1
19 [ 038238 |shift bearing 1
20 | 051876 |circlip 25 1
21 | 064473 |sexi-shaft 1
22 | 064498 |walking cable 1
23 hex bolt M5X35 2
24 hex nut M5 2
25 reset spring 1
26 seat for friction disc 1
27 | 051886 |flat washer C 10 1
28 spring washer 10 1
29 hex nut M12 1
30 hex nut M6 3
31 stepped screw M6 2
32 washer 1
33 bearing 6204-2LS 1
34 screw M6x12 6
35 | 064474 |cover for friction disc 1
36 | 064475 |transmission shaft 1
37 | 064476 |friction disc 1
38 stepped nut M8 1
39 hex bolt M8X16 1
40 hex screw M6X20 1
41 check ring 1
42 hex nut M6 3
43 | 064477 |small pulley 1
44 screw M8x8 1
45 synchronous belt 5M710-15 1
46 flat key 4.7x4.7x60 1
47 small synchronous pulley 1

1

I
(%)

hex nut M8




	1.pdf
	2.pdf
	3.pdf
	4.pdf
	5.pdf
	6.pdf

